
KN Tumer, J( Naidoo, JG Theron, J lloodtyk [j 
WATER 
RESEARCH 
COMMISSION 

rr 634/lt 



  

 

 
INVESTIGATION INTO THE COST AND 
OPERATION OF SOUTHERN AFRICAN 

DESALINATION AND WATER REUSE PLANTS 
 
 

Volume I: Overview of Desalination and Water Reuse   
 
 
 
 

Report to the  
Water Research Commission 

 
by 
 

KN Turner, K Naidoo, JG Theron, J Broodryk 
Royal HaskoningDHV   

 
 
 
 
 
 
 
 

WRC Report No. TT 636/15 
 

September 2015 
 

 

 
  



  

 

Obtainable from 
 
Water Research Commission 
Private Bag X03 
Gezina, 0031 
 
orders@wrc.org.za or download from www.wrc.org.za  
 
 
The publication of this report emanates from the Water RRC project entitled Investigation into the cost and 
[...]
McKenzie (2005). These are briefly discussed below: 

• Water is a finite resource and increasingly becoming scarce thus limiting the luxury of using water only 
once. The quality of water produced by secondary treatment (activated sludge, trickling filters and 
stabilisation ponds) is appropriate for many non-potable applications such as irrigation, industrial cooling 
and cleaning water. This provides an alternative to abstraction of water from already strained freshwater 
reserves. This in turn enables the meeting of sustainability goals with concomitant management and 
recovery of nutrients for agriculture. 

• The economic feasibility of water reclamation puts into perspective the cost benefits of this application 
were the treatment of wastewater becomes costly in light of the stringent disposal standards being 
implemented nowadays. Wastewater produced in urban areas provides a dependable source of water to 
augment supply especially in drought years. 

The greatest benefit to preserve and reclaim water is the sustainability of environmental ethics. By reducing 
pollution and using water efficiently, water reclamation serves as a potential source and reserve for water. 

 Water Reuse Technologies  2.3.3

Water reuse is widely practiced throughout the world, both in developed, developing and emerging countries. 
Almost all these reuse systems are indirect potable reuse or non-potable reuse schemes.  

The only real direct potable reuse schemes are in Windhoek, Namibia, Beaufort West, South Africa, Big 
Spring, Texas, USA and Cloudcroft, New Mexico, USA. The two southern African reuse schemes constitute 
one of the main reasons for the current studies and research in South Africa to develop monitoring programs 
based on health-based targets for a wide range of chemicals of emerging concern and disinfection by-
products, as well as public acceptance studies (social and institutional research projects). 

Reuse plants may make use of a large assortment of treatment processes due to the variability of the 
feedwater quality and final water standards that pertain to the different reuse plants.  

The following list of technologies is typically used by potable reuse plants: 

• Coagulation/Flocculation 

• Clarification 

• DAF (dissolved air floatation) 

• Media Filtration 

• BAC (biologically activated carbon) 

• GAC (granular activated carbon) 

• PAC (powder activated carbon) 

• Microfiltration 

• Ultrafiltration 

• Nanofiltration 

• Reverse Osmosis 

• Ozonation 

• UV/H₂O₂ 
The design of IPR and DPR hinges heavily on the expert design teams and the available industry in that 
region. Where membrane manufacturers have captured a considerable part of the market in a region there is 



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants  Volume I 

 

22 

a tendency to use membrane barriers for suspended and dissolved solids. It seems that there is a re-
evaluation as NF and RO have a considerable high cost to get rid of the brine, which renders it unfeasible in 
an inland application (Swartz et al., 2013). 

Locally, conventional as well as advanced treatment technologies for water reclamation have in most 
instances already been tested and proven for South African conditions. There is therefore a local knowledge 
base on water reclamation to plan, design, construct, operate and maintain a wide range of treatment 
technologies. More recently, a number of more sophisticated technologies such as advanced oxidation and 
membrane treatment have also been applied to a number of local projects (e.g. Durban Reuse Plant and the 
Beaufort West Water Reclamation Plant).  

The South African water industry has the foundation for confidently developing and applying the more 
advanced water reuse technologies (DWA, 2011). A specialist technical division, the WISA Water Reuse 
Division, has also recently been established within the Water Institute of Southern Africa, to further improve 
communication, capacity building and information sharing. 

Some examples of advanced tertiary treatment technologies such as advanced oxidation and activated 
carbon systems are further elaborated below.  

Advanced Oxidation System 

A conventional activated sludge plant with a sludge age in excess of 15 days will oxidise all the 
biodegradable chemical oxygen demand (COD) in the incoming wastewater. As a result the COD in the 
effluent from a works with an appropriate sludge age and aeration system will consist solely of “soluble” non-
biodegradable COD and that associated with solids in the effluent. However some of the “soluble” COD will 
be colloidal in nature and will be retained by the MBR membranes. Generally, approximately 30% of the 
“soluble” COD will be retained by the membranes. The COD passing through the membranes is anticipated 
to be approximately 45 mg/ℓ and will place the treated water in Category 4 industrial water quality. In 
addition, the Natural Organic Matter (NOM) and Total Organic Carbon (TOC) measured in the COD test, has 
the potential to cause bio-fouling of downstream Reverse Osmosis (RO) membranes. 

Ozone has the ability to breakdown non-biodegradable COD and this process step is included in the process 
train as an addition to the MBR system. A brief description of the system is given below.  

Ozone (O₃) gas is used for disinfection, colour removal and breakdown of complex organic matter. Ozone is 
a highly toxic substance and no ozone will be stored on site. Ozone will be produced on site by ozone 
generators from air.  

The ozonation system will be designed to produce sufficient ozone to dose a maximum dose of 5 g/m³ 
maximum dosage, based on 85% gas transfer efficiency.  

An average ozone concentration of 2 mg O₃/ℓ should be sufficient to ensure the efficiency of the process. 
This step is included in the process to reduce colour and breakdown a fraction of the non-biodegradable 
COD remaining, in smaller molecules to prevent bio-fouling of downstream processes. The transformed COD 
will become biodegradable and will need to be removed biologically in Granular Activated Carbon (GAC) 
contactors.  

The production of ozone will be made from pure oxygen, using latest technology ozone generators. This 
system permits lower electricity consumption, and needs less maintenance. The ozone concentration in the 
product gas will be 10% during normal operation and 7% during high ozone demand periods. A residual 
ozone analyser will be provided at the outlet of the ozone contact tanks to optimise the process. A schematic 
arrangement of a typical ozone generator is shown in Figure 2.13. 



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants  Volume I 

 

23 

 

Figure 2.13: Schematic of a dielectric ozone generator 

Ozone is introduced into the water phase by fine bubble diffusers mounted on the bottom of the ozone 
contact tanks.  

It is proposed that the tanks be arranged in lanes in order to allow for maintenance and repairs without 
interruption of the process.  

The contact time allowed is 10 minutes. A schematic arrangement of a typical ozone generator is shown in 
Figure 2.14 

 

Figure 2.14: Schematic of an ozone contact tank 

Residual ozone in the vents from the ozone contact tanks will be eliminated or reduced by thermal ozone 
destructors to harmless levels. The anticipated maximum ozone concentration in the vents after treatment 



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants  Volume I 

 

24 

will be 0.1 mg/ℓ. The atmosphere in the ozone building will be continuously monitored by an ozone gas 
analyser and an ozone gas alarm initiated upon detection of ozone.  

Granular Activated Carbon (GAC) Contactors 

In the ozone treatment step the degradation of the COD will make this component biodegradable and 
Granular Activated Carbon (GAC) filtration will be included to adsorb this component. When GAC follows 
Ozone treatment, the GAC filters become biologically active and micro-organisms will break down the COD. 
It is for this reason that when GAC filters follow ozone treatment they become known as Biologically Active 
Carbon (BAC) filters. 

The water flows from the ozone contact tank to the BAC contactors. Although the contactor is basically a 
filter similar to conventional filters its purpose is to provide contact of micro-organisms attached to the 
activated granular carbon with the water.  

The contactors require backwashing in a similar way to conventional filters but the contactor run cycles are 
significantly higher (3-5 days). Due to the biological activity in the activated carbon, the carbon does not 
require as frequent replacement and regeneration as a conventional activated carbon contactor operating on 
the adsorption principle. Replacement of the GAC is expected after approximately 10 years operation due to 
attrition of the material.  

The contactors will be sized with an empty bed contact time of approximately 15 minutes to enable a period 
of several days of operation without backwashing to enable micro-organisms to establish themselves after 
each backwashing sequence.  

The filters will be washed in a method that combines a counter-current of wash water at an approximate flow 
of 8 m³/m²/h and the blowing of air at a flow of 20 m³/m²/h, followed by rinsing with water at a flow of 
40 m³/m²/h. The used backwash water and first filtrate rinse water will be returned to the activated sludge 
reactor.  

Despite the successes and achievements of the New Goreangab water reclamation plant (NGWRP), which 
performs direct potable reuse without using any RO treatment steps, the use of RO treatment steps have 
become commonplace at potable reclamation plants with the exception of indirect potable reuse plants that 
perform groundwater replenishment via soil-aquifer treatment.  This is also the case in South Africa where 
the direct potable reuse plant at Beaufort West has opted to include RO treatment steps, while the George 
(Outeniqua) reclamation plant makes use of UF only, since the treated water is sent to the Garden Route 
dam where it is sufficiently diluted and indirectly reused. 

Reclaimed water may be used for various applications which depend on the type of technology and desired 
water quality. There are basically two approaches:  

• One (e.g. Windhoek approach) where physical-chemical processes, such as DAF or sedimentation are 
used as main separation technologies, supplemented by advanced oxidation and maybe MF or UF 
membrane final barrier, as illustrated in Figure 2.15. 

• The other approach is to use MF/UF and RO membranes as the main separation technologies, as 
illustrated in Figure 2.16. 



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants  Volume I 

 

25 

 

Figure 2.15: Example of physical-chemical approach: Windhoek 

 

Figure 2.16: Example of membrane based approach 

 Types of Water Reuse 2.3.4

A combination of the above mentioned technologies can be applied to achieve the desired water and also 
depending on the selection criteria. Table 2.5 indicates the types of water reuse that can be applied 
(McKenzie, 2005). 



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants  Volume I 

 

26 

Table 2.5: Types of water reuse 

Types of Reuse Treatment 

Urban Reuse 
Landscape irrigation, vehicle washing, toilet flushing, fire protection, commercial air 
conditioners, and other uses with similar access or exposure to the water. 

Agricultural Reuse 
for Non-Food Crops 

Pasture for milking animals; fodder, fibre and seed crops. 

Indirect Potable Reuse 
Groundwater recharge by spreading, or injecting into potable aquifer, or surface water 
body. 

Potable Reuse Blending in water supply reservoirs, or direct pipe to pipe supply 



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants  Volume I 

 

27 

REFERENCES 

ATHIRSTYPLANET.COM (2012) What Is Water Reuse? (www.athirstyplanet.com) 

BANAT F (2007) Economical and technical assessment of desalination technologies. Jordan University of 
Science and Technology, June 2007 (www.desline.com) 

DAVIS S (2010) South Africa to look at desalination to solve water crisis. Digital Journal. 

DEPARTMENT OF ENVIRONMENT AND PRIMARY INDUSTRIES (2013) Desalination background. 
(www.depi.vic.gov.au) 

DEPARTMENT OF ENERGY (2010) Integrated Resource Plan (Revision 2, Draft Report). 

DU PISANI PL (2004) Surviving in an arid land: Direct reclamation of potable water at Windhoek's 
Goreangab Reclamation Plant. AridLands Newsletter No. 56. 

DEPARTMENT OF WATER AFFAIRS, Directorate National Water Resource Planning (2011) Draft National 
Strategy for Water Re-use, Version 4. 

DEPARTMENT OF WATER AFFAIRS, Directorate National Water Resource Planning (2011) National 
Desalination Strategy, Final. 

FOX G (2012) When did desalination begin? (www.wiki.answers.com)  

GLOBAL WATER INTELLIGENCE (2011) Global Water Market. ISBN 978-1-907467-04-2 

GLOBAL WATER INTELLIGENCE (2011) Nuclear Plans Push Abu Dhabi Towards RO. GWI Volume 12, 
Issue 10. 

GLOBAL WATER INTELLIGENCE (2010) the desalination market returns. GWI Volume 11, Issue 7. 

GLOBAL WATER INTELLIGENCE (2012) Dates in desal history. (www.desalination.com) 

HOLMAN J (2010) Desalination could comprise up to 10% of South Africa’s urban water supply mix by 2030. 
Engineering News, March 2010 

INTERNATIONAL WATER MANAGEMENT INSTITUTE (2000) Input to world water vision. The Hague. 

LIPSETT C (2012) Membrane Technology Advancements. Water and Sanitation Africa, Volume 7 No. 1, 
p 31-39. 

LOEB S (1981) the Loeb-Sourirajan Membrane: How It Came About. American Chemical Society. ISBN 978-
0-841206-22-9 

MCKENZIE C (2005) Wastewater Reuse Conserves Water and Protects Waterways. On Tap Winter. 
(www.nesc.wvu.edu) 

ODENDAAL PE (year unknown) Unconventional Sources of Water Supply. Water and Health Volume II.  

PANKRATZ T (2008) Global overview of seawater desalination intake issues. Alden Desalination Intake 
Solutions Workshop, Holden, Massachusetts. 



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants  Volume I 

 

28 

SALT RIVER PROJECT (2012) A Desert Transformed: Water Reclamation Key to Growth. SRP. 
(www.srpnet.com) 

SWARTZ CD, COOMANS CJ, MÜLLER HP, DU PLESSIS JA AND KAMISH W (2014) Decision-support 
model for the selection and costing of direct potable reuse systems from municipal wastewater. WRC Report 
No. 2119/1/14. ISBN 978-1-4312-0543-1 

SWARTZ CD, GENTHE B, MENGE J, COOMANS CJ AND OFFRINGA G (2013) Guidelines for monitoring, 
management and communication of water quality in the direct reclamation of municipal wastewater for 
drinking purposes. WRC Project No. K5/2212  

THAN K (2011) Could seawater solve the freshwater crisis? National Geographic News, Aug issue. 

WATEREUSE ASSOCIATION DESALINATION COMMITTEE (2011) Seawater desalination costs – White 
Paper (revised January 2012).  

WATEREUSE ASSOCIATION DESALINATION COMMITTEE (2011) Seawater desalination Power 
Consumption – White Paper.  

WINTGEN T, MELIN T, SCHÄFER A, KAHN S, MUSTON M, BIXIO D and THOEYE C (2005) the Role of 
membrane processes in municipal wastewater reclamation and reuse. Desalination 178, p 1-11. 

 
  



Investigation into the Cost and Operation of Southern African Desalination and Water Re-use Plants  Volume I 

 

29 

APPENDIX A: DESALINATION PROCESS OVERVIEW 

1 THERMAL PROCESSES 

Widely used thermal desalination processes include multi stage flash (MSF) evaporation and multiple effect 
distillation (MED) with/without thermal or mechanical vapour compression. These require a heating medium, 
typically low pressure steam, to evaporate or boil off essentially pure water vapour from the saline feedwater. 
The vapour is then condensed and converted to a liquid distillate of very low salinity. Thermal processes are 